
  TB MED 577 
 
 

TECHNICAL BULLETIN 
 
 
 
 
 
 
 
 

SANITARY CONTROL AND SURVEILLANCE 
OF FIELD WATER SUPPLIES 

 
 
 
 

 
 
 
 
 
 

 

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED. 
 

HEADQUARTERS, DEPARTMENT OF THE ARMY 
 

December 2005



 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank



TB MED 577 
 
 

i 

TECHNICAL BULLETIN HEADQUARTERS 
MEDICAL 577* DEPARTMENT OF THE ARMY 
                                                                                            Washington, DC, 15 December 2005 

 
 
 
 

SANITARY CONTROL AND SURVEILLANCE OF FIELD WATER SUPPLIES 
 

 
 

 
 
 
   Paragraph Page  
Chapter 1 INTRODUCTION 
  Purpose 1–1 1 
  References 1–2 1 
[...]
the required minimum chlorine residual at the point of consumption (such as in unit water 
trailers) is 1 mg/L.  The unit or theater/command surgeon may prescribe a higher level. 
      (4)  When units do not have access to RO-based WPS-treated water and must disinfect raw 
water from a surface water or ground-water source, a minimum residual FAC of 5 mg/L is 
required after a 30-min chlorine contact time.  The theater/command or unit surgeon may 
prescribe a higher minimum level. 
   c.  Documenting inspection results.  All inspection results and water quality test data will be 
documented and reported according to the guidance in paragraph 8–3b. 
 
8-13.   Shower and decontamination point inspections 
PVNTMED personnel will ensure the following when performing inspections of shower and 
decontamination points. 
   a.  Site conditions. 
      (1)  The site is located on firm, well-drained ground. 
      (2)  Rodent and insect breeding areas are controlled to prevent the spread of disease. 
      (3)  Separate latrines are provided for males and females.  The numbers of latrines are based 
on the population served and the duration of use as prescribed in FM 8–250. 
      (4)  Hand-washing devices are supplied with soap and water. 
      (5)  Garbage and trash are properly stored and disposed of. 



TB MED 577 
 
 

49 

   b.  Water sources. 
      (1)  Nonpotable water that must be used for sanitation is chlorinated to at least 1 mg/L 
chlorine residual or greater as prescribed by the theater/command or unit surgeon. 
      (2)  Water purification personnel conduct tests for chemical agents and radioactivity weekly.  
The required frequency of tests is based on MOPP conditions as shown in table 5–2. 
      (3)  Records are kept of where the water was procured or supplied from. 
   c.  Wastewater control. 
      (1)  Drainage ditches convey shower wastewater away from the area. 
      (2)  Wastewater and runoff are discharged at least 25 yd downstream from the raw water 
intake. 
      (3)  For decontamination stations, contaminated wastewater is drained to soakage pits or 
sumps away from the water source. 
      (4)  Soakage pits and decontamination waste sumps are closed out and marked properly when 
the unit vacates the area. 
   d.  Intake lines.  These criteria are the same as those specified in paragraph 8–6a. 
   e.  Shower units. 
      (1)  Shower surfaces, nozzles, and floors are kept clean of dirt, soap scum, and mold. 
      (2)  Air circulation is provided to reduce humidity and odors. 
      (3)  If the shower water is not potable, a sign is posted at the shower entrance stating 
“NONPOTABLE WATER.  DO NOT DRINK.” 
   f.  Generator. 
      (1)  The generator is located at least 50 ft from the shower area and will be sandbagged to 
reduce noise hazards. 
      (2)  Other criteria are the same as those specified in paragraph 8–6d. 
   g.  Operator water monitoring. 
      (1)  Operators monitor and record pH and chlorine residuals every hour.  The chlorine 
residual is maintained at least 1 mg/L or higher as directed by the command/theater or unit 
surgeon. 
      (2)  Operators also test raw and treated water using the Water Testing Kit, Chemical Agents 
(M272) at the frequency specified in table 5–2.  The kit must contain sufficient analysis materials 
for 1 day of testing at MOPP 4. 
      (3)  Shower water temperatures are monitored by operating personnel and should be 
maintained between 95 and 100 °F. 
   h.  Water storage.  These criteria are the same as those specified in paragraph 8–7b. 
 
8-14.   Recordkeeping and supply storage 
   a.  Records.  Water production personnel maintain records of equipment gauges and meters, 
chlorine residual and pH of treated water, chemical usage, amount of water issued, and the  
units that have been issued water.  For shower points, a bath and clothing exchange log are  
used to report daily, weekly, and monthly activities.  A suggested report format is discussed in 
FM 10–280. 



TB MED 577 
 
 

50 

   b.  Supply storage. 
      (1)  Fuel and chemicals on hand are sufficient for the anticipated duration of operations or 
until resupply can be effected. 
      (2)  Chemical containers are labeled properly, capped tightly, and kept dry. 
      (3)  Activated carbon and calcium hypochlorite are stored separately to prevent mixing.  
Combining these chemicals will result in a violent reaction. 
      (4)  Fuels, chemicals, and other supplies are stored at a location and in a manner to avoid 
contamination of the raw water supply in the event of an accidental or intentional spill, or release 
from hostile fire. 



TB MED 577 
 
 

51 

CHAPTER 9 
 

WATER TREATMENT AND DISINFECTION 
 
Section I 
Water Treatment 
 
9-1.   General 
   a.  The purpose of disinfection following treatment is to kill or inactivate pathogenic 
microorganisms that were not removed by the treatment processes and to provide a measurable 
disinfectant residual.  The purpose of water treatment is twofold: 
      (1)  To reduce the concentrations of health-related contaminants in the water to levels that 
will make the water potable. 
      (2)  To improve its aesthetic characteristics to make it palatable. 
   b.  The first two sections in this chapter briefly describe the treatment and disinfection 
capabilities currently available to deployed personnel. 
   c.  The third section describes individual water disinfection procedures to use in emergency 
situations when a potable water supply is not available. 
 
9-2.   Overview 
Water treatment consists of one or more processes that remove unwanted contaminants from 
drinking water.  Typical field water treatment processes include straining, chemical addition, 
coagulation, sedimentation, and various kinds of filtration including multimedia filtration, 
cartridge filtration, microfiltration, ultrafiltration, RO, carbon adsorption, and ion exchange.  In 
the field, these processes are contained in mobile packages that can be operated efficiently by 
one or a few personnel.  Quartermaster water treatment specialists, MOS 92W, establish sites 
and set up and operate RO-based WPS water treatment systems, water storage facilities, and 
distribution systems.  They also monitor these assets to ensure their security and continued 
proper operation. 
 
9-3.   Reverse osmosis-based water purification systems 
   a.  General.  RO-based WPSs are used in the Army to treat field water because they reliably 
and consistently produce potable water from virtually any water source.  The Army’s RO-based 
WPSs are multiprocess systems that will remove all waterborne infectious materials such as 
parasites, bacteria, and viruses.  The RO membranes’ removal/rejection capabilities for 
chemicals are more variable.  In general, rejection of simple salts exceeds 98 percent or better, 
while rejection of small (low molecular weight) organic substances may be less than 50 percent.  
Some inorganic materials, such as weak acids (hydrogen cyanide, for example), may also be 
poorly removed.  When there is a risk of contamination by highly toxic materials such as 
chemical warfare (CW) or nuclear agents, RO-based WPS product water is passed through 
activated carbon and ion exchange filters to ensure contaminant removal.  This additional 
treatment is also effective against most TICs.  A properly set up and operational RO-based WPS 



TB MED 577 
 
 

52 

with these additional treatment units attached will produce safe drinking water from nearly any 
raw water source.  No other individual pieces or combinations of field water treatment 
equipment will remove as wide a range of inorganic and organic contaminants as completely as 
the RO-based WPS.  Regardless of the treatment unit to be used, it is always important to select 
the best available raw water source. 
   b.  Available systems.  Five different RO-based WPSs are available in the Army system.  They 
produce drinking water at rates of 125 gallons per hour (gph), 600 gph, 1,500 gph, 3,000 gph, 
and 150,000 gallons per day (gpd). 
      (1)  The 125-gph lightweight water purifier (LWP) is used to purify water for small military 
units and detachments, Special Operations Forces, and temporary medical facilities during a 
range of contingency operations.  The LWP is transported in the bed of a high-mobility 
multipurpose wheeled vehicle (HMMWV) and provides a more mobile, further-forward 
deployed water production capability than other RO-based WPSs.  The LWP incorporates many 
of the contamination barriers mentioned above with its ultrafiltration membrane-based 
pretreatment distinguishing it from other RO-based WPS process designs.  Figure 9–1 illustrates 
the basic water treatment processes employed on the LWP. 
      (2)  The 600-gph trailer-mounted reverse osmosis purification unit (ROWPU) incorporates 
many of the contaminant barriers mentioned above and is used by divisional and brigade water 
purification elements, and in some cases, by corps and echelons above corps (EAC) units, for the 
production of potable water from fresh, brackish, and saline water sources.  Its functional 
equipment consists of various pumps and hoses, intake screens, chemical feeds, multimedia and 
cartridge filters, and a bank of RO membrane vessels.  Figure 9–2 illustrates the basic water 
treatment processes of the 600-gph ROWPU.  The 600-gph ROWPU is being replaced by the 
1,500-gph tactical water purification system (TWPS). 
      (3)  The 1,500-gph TWPS is contained within an International Organization for 
Standardization (ISO)-compatible flatrack and is transportable by the load handling system or 
palletized load system trucks.  The 1500-gph TWPS is designated as an enhancement to the 
Stryker Brigade Combat Team and provides a means for producing a safe, reliable supply of 
potable water to support current and future forces.  The water treatment processes employed by 
the TWPS are similar to those illustrated in figure 9–1 for the LWP with the exception that the 
ultrafiltration membrane is replaced by a microfiltration membrane-based pretreatment system. 



TB MED 577 
 
 

53 

 
 

 
 

Figure 9–1.  Lightweight water purifier or TWPS water flow diagram 
 

Feed Water
Pump 

Strainer 

 

TDS Meter

Calcium 
Hypochlorite 

Sequestrant 
(Scale Inhibitor) 

U
ltr

af
ilt

ra
tio

n 
or

 
M

ic
ro

fil
tr

at
io

n 
M

em
br

an
es

 

Turbidity 
Meter 

RO Vessel 

CBRNE 
Filter 

Brine

Backwash 
Wastewater 



TB MED 577 
 
 

54 

 
 

 
 

Figure 9–2.  600-gph ROWPU water flow diagram 
 
      (4)  The 3,000-gph ROWPU is similar to the 600-gph ROWPU in terms of treatment 
processes but has a larger capacity.  It is intended for use by nondivisional corps and EAC units 
for direct support (DS) and general support (GS) water production operations.  It is contained in 
a special 8-ft by 8-ft by 20-ft ISO container with an overpack.  The 3,000-gph ROWPU is 
mounted on a standard 30-ft military trailer and can be shipped aboard U.S. Air Force aircraft.  
Detailed descriptions of the equipment and operations of the 600-gph and 3,000-gph ROWPUs 
are available in USACHPPM TG 283 and FM 10–52–1. 
      (5)  The 150,000-gpd ROWPU is intended for use by corps and EAC water purification units 
to support operations requiring GS water supply operations.  The unit is designed to operate on 
seawater and is not specifically designed to reduce the presence of chemical or biological agents 
or radioactive byproducts.  However, a 90 to 95 percent CBRNE agent reduction capability is 
inherent in its operation. 
 
 

Feed Water 
Pump 

Basket Strainer

Polyelectrolyte 
Coagulant 

TDS 
Meter 

Calcium 
Hypochlorite 

Sequestrant 
(Scale 

Inhibitor) 

Multi-
Media 
Filter 

Cartridge 
Filter 

Turbidity
Meter 

RO Vessel 

CBRNE 
Filter 

Brine

Backwash 
Wastewater 



TB MED 577 
 
 

55 

9-4.   Emergency water treatment—individual devices 
   a.  General.  The performance, durability, and applicability of COTS individual water 
treatment devices have not been reviewed, tested, or endorsed by the Surgeon General or his 
representatives.  Nevertheless, commanders have either accepted or purchased such medically 
unapproved COTS individual water treatment devices to support missions in which bottled water 
and bulk potable water supply have been limited, impractical, or impossible.  Such individual 
water treatment devices vary in form, function, and efficiency, but the devices typically employ 
ceramic, paper, or glass-fiber filters, or semipermeable membranes to remove microorganisms 
and other contaminants from the feed water.  Commanders who authorize the use of such 
medically unapproved devices must ensure that the water produced from them is still disinfected 
with iodine or chlorine disinfectants prior to consumption.  Such disinfection is discussed in the 
following section. 
   b.  Current guidance.  Use only medically approved COTS individual water treatment devices.  
The use of medically unapproved devices is entirely at the risk of the commander who chooses to 
do so.  Information about and assistance in selecting individual water treatment devices are 
available through USACHPPM (see table 1–1). 
 
Section II 
Disinfection 
 
9-5.   General 
If the water contains a measurable concentration of residual disinfectant until the water is 
consumed, that residual is an indicator that neither regrowth nor subsequent contamination has 
occurred.  It also provides some minimal amount of protection in case contamination does occur.  
The Army’s RO-based WPSs will remove all waterborne infectious microorganisms such as 
protozoa, parasites, bacteria, and viruses, including biological weapons (BW) agents, provided 
the RO system is in good condition, and the units are operated properly.  Because the membranes 
can develop holes with age, and because sometimes the seals may leak, drinking water produced 
by RO-based WPSs is always disinfected prior to distribution.  Disinfection prior to distribution 
also prevents microbial growth on the walls of pipes and tanks in the distribution system.  
Disinfection provides an excellent barrier to microorganisms that may be present in water and is 
a necessary step in reducing the risk of illness from drinking both treated and untreated water.  If 
circumstances dictate that untreated water or water of unknown quality must be consumed, 
disinfecting that water using proper field methods will inactivate any pathogenic microorganisms 
in the water, and appreciably reduce the risk of acute illness, thus conserving individual and unit 
fighting strength.  The Army requires all field drinking water to be disinfected before 
PVNTMED personnel will certify that it is potable.  Options for adequately disinfecting field 
drinking water are discussed in the following paragraphs. 
 
 



TB MED 577 
 
 

56 

9-6.   Disinfectants and disinfection procedures 
   a.  Field water disinfectants.  The water disinfectants available in the field are typically 
chemicals that are added to water and allowed to remain in contact with the microorganisms in 
the water for a specified period of time (usually 30 min).  Chemicals issued to Army units and 
individuals for disinfection include calcium hypochlorite, Chlor-Floc, and iodine (in tablet form).  
COTS disinfection devices that generate chlorine and other proprietary chemical oxidants from 
salt, water, and an electric current are available and may eventually be approved for issue to 
individuals for emergency drinking water disinfection.  Many other disinfectants might be 
encountered in the field including chlorine gas, sodium hypochlorite (bleach), chlorine dioxide, 
bromine, ozone, and UV radiation.  Upper echelon PVNTMED support should be sought to 
determine the adequacy of disinfectants other than chlorine.  Chlorine is discussed in the 
following paragraphs. 
   b. Chlorine disinfection. 
      (1)  Chlorine is the disinfectant normally specified for military use.  Currently, it is the only 